
spare parts list 
Piranha18V EU

Uzin Utz Tools GmbH & Co. KG | Ungerhalde 1 | D-74360 Ilsfeld 
Telephone: +49 (0)7062 91556-0 | Telefax: +49 (0)7062 91556-44 | www.wolff-tools.com 



Table of contents

Page 2 / 15 01.04.2024

1 Doortrimmer Piranha 18V (0001/2020 - heute)           3
1 Engine mount           4

1 Battery angle grinder L125-18.0V           6
2 Basic body           8
3 Guide shaft         10
4 Plates           12
5 Tool kit           14
6 Accessory           15



1 Doortrimmer Piranha 18V (0001/2020 - heute)

Page 3 / 15 01.04.2024

Item no. Article no. Description

1 01_01_010287 Engine mount

2 01_02_010287 Basic body

3 01_03_010287 Guide shaft

4 01_04_010287 Plates

5 01_05_010287 Tool kit

6 01_06_010287 Accessory



1 Engine mount

Page 4 / 15 01.04.2024



1 Engine mount

Page 5 / 15 01.04.2024

Item no. Article no. Description Quantity

1 089621 Battery angle grinder L125-18.0V 1

2 010300 Motorlager L125 18.0-EC Akku Piranha 1

3 017793 Bushing 3

4 037047 Counter sunk screw M4x30 DIN 7991 Torx 4



1 Battery angle grinder L125-18.0V

Page 6 / 15 01.04.2024



1 Battery angle grinder L125-18.0V

Page 7 / 15 01.04.2024

Item no. Article no. Description Quantity

5 159273 Screw ST4 2x22 L125-18V 4

21 159275 Nut Housing M6 L125-18V 1

22 159276 Pinion Z14 housing L125-18V 1

23 159277 Dust washer 15,6x7x0,2 L125-18V 1

32 159279 Air deflector L125-18V 1

33 159281 Magnetic field L125-18V 1

34 159323 Screw 2,2x6,5 L125-18V 3

35 159324 Electronic module L125-18V 1

36 159326 Screw 2,9x16 L125-18V 5

37 159328 Switch button L125-18V 1

38 159331 Switch Actuator L125-18V 1

49 housing assy 1

50 159333 Dust cover LE/RI Set L125-18V 1

201 159272 Gearbox housing cpl. L125-18V 1

202 159274 Gear shaft cpl. L125-18V 1

203 159278 Anchor cpl. L125-18V 1



2 Basic body

Page 8 / 15 01.04.2024



2 Basic body

Page 9 / 15 01.04.2024

Item no. Article no. Description Quantity

1 017850 Base support Piranha 1

2 017919 Shaft Piranha 1

3 017948 Gear rack Piranha 2

4 018001 Tooth-wave Piranha 1

5 017543 Ball Handle 25mm M6 black 1

6 017640 Clambing lever M5x10 1

7 017526 Headless pin M6x25 DIN 913 1

8 017966 Bit stop Piranha 1

9 017670 Knurled bolt M 5x16 1

10 017711 Square nut M 5 DIN 557 1

11 034121 Label SCALA 1 Piranha 1

12 034122 Label SCALA 2 Piranha 1



3 Guide shaft

Page 10 / 15 01.04.2024



3 Guide shaft

Page 11 / 15 01.04.2024

Item no. Article no. Description Quantity

1 017591 Guide shaft Piranha 2

2 017654 Pressure spring D-206D-04 Ø17,4x122xØ1,4 1

3 017681 Lens head screw M 5x10 4

4 017761 O-Ring 11x3 1



4 Plates

Page 12 / 15 01.04.2024



4 Plates

Page 13 / 15 01.04.2024

Item no. Article no. Description Quantity

2 017841 SG-Angle sheet metal 1

3 017878 Cover plate Piranha 1

4 010297 Tool flange Accu Piranha L125-18.0V 1

5 017688 Felt sheet Piranha 1

6 017227 HM saw blade for PIRANHA 1

7 017626 Chip bag flange Fräsmaster 1

8 065741 Shackle short 1

9 017438 End cap 1

10 010298 Mounting bracket Akku Piranha L125-8.0V 1

11 017681 Lens head screw M 5x10 3

12 080981 Star handle M 8 1

13 017945 Tension Flange M14 1

14 014760 Countersunk screw M8x20 DIN 7991 10.9 1

15 014860 Schnorr Washer M8 2

16 014858 Schnorr washer M5 2

17 039300 Hexagonal screw M 8x 14 DIN 933 2

18 011851 Locking plate Akku Piranha 1

19 011853 PVC cap black latch Piranha 1

20 010930 Battery pack 18V/5Ah/Li 90Wh 1



5 Tool kit

Page 14 / 15 01.04.2024

Article no. Description Quantity

015315 Hearing protectors 1

015316 Protective goggles 1

014957 Hexagonal screw key SW6 DIN 911 1

014956 Hexagonal screw key SW5 DIN 911 1



6 Accessory

Page 15 / 15 01.04.2024

Article no. Description Quantity

033864 Carrying case Gr.3 anthraz 210x400x300 1

010762 Insert Systainer Pranha 18V 1

010930 Battery pack 18V/5Ah/Li 90Wh 1

010939 Charger Akku.18V 230V/50Hz 1

017227 HM saw blade for PIRANHA 1

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Table of contents
	1 Doortrimmer Piranha 18V (0001/2020 - heute)
	1 Engine mount
	1 Battery angle grinder L125-18.0V

	2 Basic body
	3 Guide shaft
	4 Plates
	5 Tool kit
	6 Accessory


